
1

73086

ASSEMBLY INSTRUCTION

BROOKHAVEN - KING BED

ITEM CODE - 73086

Imported by Amart Furniture Pty Ltd, Qld, Brisbane Australia.

for any assistance to assembly or for missing parts please phone

Amart Furniture, Customer Service Freecall 1800 351 084

Imported by Amart Furniture Pty Ltd, Qld, Brisbane Australia.

for any assistance with assembly or for missing parts please phone

Amart Furniture, Customer Service Freecall 1800 351 084

1

9

1

0

m

m

1
3
5
0
m

m

2

3

6

5

m

m



2

BEFORE YOU START :

1.      Choose a clean, level, spacious assembly area. Avoid hard surfaces that may damage the product

2.      Take care when lifting. Product should be assembled as near as possible to the point of use

3.      Ensure that you have all required contents for complete assembly

4.      Always read the assembly instructions carefully before beginning assembly.

5.      Keep all hardware parts and packaging out of reach of small children.

6.      Do not over tighten the screws and bolts as this may damage the threads

PRE-ASSEMBLY PREPARATION

ALLOW 30 MINUTES 2 PEOPLE REQUIRED

ADDITIONAL TOOLS REQUIRED

We recommend using screw

driver to put this item together.

However if you choose to use a

power drill it must be used on

LOW SPEED (LOW TORQUE)

as too much pressure could

damage the product.

73086



PARTS LIST

DC

BOLTS

M8x30: 12pcs

SPRING WASHER

M8x1.2x13: 12pcs

3 73086

6

5

4

3

2

1 HEADBOARD

FOOTBOARD

SIDE RAILS

SLATS

CENTRE RAIL

SUPPORT LEGS

1PC

2PCS

1PC

14PCS

2PC

4PCS

SCREW

Ø4X30: 28pcs

B

WASHER

M8x2x19: 12pcs

E

GF

ALLEN KEY

M4X59: 1pc

BOLTS

M6X50: 4pcs

1

2

4

5

6

3

DOWEL

Ø8X30: 8pc

BOLTS

M5x20: 4pcs

H

AutoCAD SHX Text
A



4 73086

Step 1: Attach the side rail (3) with the headboard (1) and footboard (2)

using bolts (A), washer (B), spring washer (C), and using allen key (G)

G
ALLEN KEY

M4X59: 1pc

C

BOLTS

M8x30: 12pcs

SPRING WASHER

M8x1.2x13: 12pcs

B

WASHER

M8x2x19: 12pcs

3

2

1

G

A

B

C

AutoCAD SHX Text
A



5 73086

Step 2:

Fasten the center rail (5) with the Support legs(6)
using bolts (D), dowel (F), allen key (G)

G
ALLEN KEY

M4X59: 1pc

F
DOWEL

Ø8X30: 8pcs

BOLTS

M6X50: 4pcs

5

6

G

D

D

F



SCREW

Ø4X30: 28pcs

6

73086

E

Step 3:Attach the slats (4) to the side rails (3) with screws (E)

Not provide

E

4

3



7

73086

Step 4: Removed 4 bolts (H) with a screwdriver to take out handles
which attached inside the front of drawers.

BOLTS

M5x20: 4pcs

H

H



8

73086

Step 5: Tight 4 bolts (H) with a screwdriver again to install handles
outside the front of drawers.

BOLTS

M5x20: 4pcs

H

H



ASSEMBLY COMPLETE

730869

CAUTION:
ALWAYS LIFT YOUR BED WHEN MOVING/RELOCATING - DO NOT DRAG.
DRAGGING CAN CAUSE THE CENTRE SUPPORT LEGS TO BEND/BREAK.



10
73086


